

140221P08-8



艾志环保管接技术股份有限公司
AIGI ENVIRONMENTAL INCORPORATED

Environmental Gasket Company, LTD
艾志环保管接技术股份有限公司
MATERIAL TEST REPORT
材料质量证明书

CMT R No 证明序号 14EGC0702-2
Date 日期: 2014.7.29
Order No 订单号: 14EGC0702

Customer 客户	PN 零件号	Product Name 产品名称	Qty 数量	Material 材质	Material Standard 材料执行标准	Heat No 炉号	HT 热处理	Mfg Date 制造日期
CPDA	/	304 Winding	/	304	ASTM A240	140221P08-8	/	2014.7.4

Chemical Composition 化学成分	Item 项目	C	Si	Mn	P	S	Cr	Ni	Mo	Alt
Test Report No 报告编号	Specification 规格	0.017	0.030	0.030	0.015	0.005	17.5-19.5	8.0-10.5		
	Actual Result 实测值	0.051	0.53	1.36	0.04	0.006	18.41	8.86		

Tensile Test 拉伸试验	Item 项目	Tensile Strength 抗拉强度 (Mpa)	Yield Strength 屈服强度 (Mpa)	Elongation 伸长率 (%)	Reduction of Area 断面收缩率	Corrosion Test 腐蚀试验	annealing treatment 退火处理
Test Report No 报告编号	Specification 规格	≥515	205	40	/	/	/
	Actual Result 实测值	645	315	47	/	/	/
	Dimension Acceptable 尺寸合格	Appearance Acceptable 外观合格					

WE CERTIFY THAT CONTENTS OF THIS REPORT ARE CORRECT AND ACCURATE AND THAT ALL TEST RESULTS AND OPERATIONS PERFORMED BY AIGI ARE IN COMPLIANCE WITH THE CUSTOMER REQUIREMENTS

我们证明本报告内容正确且准确，且所有试验结果及操作均符合客户要求

Prepared by 编制: _____
Certified by 证明: